

CONFIDENT WHITEHOUSE, KALOOR							
CUBE TEST RESULT							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm2)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm2)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	08/08/25	Terrace slab 3 rd portion	M25	16.66	25	18.81	31.70
2	26/08/25	Gent's swimming pool base slab, Lift wall with cover slab (2nos) and Fire & main stair Head rooms	M30	20	30	23.26	33.63
3	29/08/25	Southside grade beam & South side Drive way slab	M30	20	30	25.85	35.33
4	30/08/25	South side Drive way slab	M30	20	30	24.51	34.37

